
 

 

 

 





Parts Manual Version of the Record 
 

 

Dingli Machinery 
 

  

 

Version of the Record 
 

Version Number Created Date Created By Audit 

SM0408211_Rev1.0 February 2010 Zhijiong Wei Yutang Yu 

SM0408211_Rev2.0 September 2013 Zhijiong Wei Yutang Yu 

SM0408211_Rev3.0 April 2014 Yujian Wang Yutang Yu 

SM0408211_Rev4.0 January 2015   

 

 

 

 

 





Parts Manual Table of Contents 
 

 

Dingli Machinery 
 

  

 

i 

Table of Contents 

 

Foreword ....................................................................................................................................... 1 

Section 1  Chassis 

Figure 1-1  Axle and Steering Installation (BA14J-AWD 4×2) ............................................. 1-1 

Figure 1-2  Axle and Steering Installation (BA16J-AWD 4×2) ............................................. 1-4 

Figure 1-3  Front Axle and Steering Device Assembly (4×2) .............................................. 1-7 

Figure 1-4  Left Hub Assembly (4×2) ................................................................................... 1-9 

Figure 1-5  Right Hub Assembly (4×2) ............................................................................... 1-10 

Figure 1-6  Drive Hub Assembly (7HP) .............................................................................. 1-12 

Figure 1-7  Drive Valve Assembly with Fittings (4×2) ........................................................ 1-15 

Figure 1-8  Drive Valve Assembly (4×2) ............................................................................. 1-16 

Figure 1-9  Brake and Motor Variable Valve Assembly with Fittings (4×2) ........................ 1-17 

Figure 1-10  Brake and Motor Variable Valve Assembly (4×2) .......................................... 1-18 

Figure 1-11  Drive Motor Assembly with Fittings ................................................................ 1-19 

Figure 1-12  Return Oil Block with Fittings ......................................................................... 1-20 

Figure 1-13  Axle and Steering Installation (BA14J-AWD 4×4) ......................................... 1-21 

Figure 1-14  Axle and Steering Installation (BA16J-AWD 4×4) ......................................... 1-24 

Figure 1-15  Front Axle and Steering Device Assembly (4×4) .......................................... 1-27 

Figure 1-16  Oscillate Valve with Fittings and Bracket (4×4) ............................................. 1-30 

Figure 1-17  Drive Valve Assembly with Fittings and Bracket (4×4) .................................. 1-31 

Figure 1-18  Drive Valve Assembly (4×4) ........................................................................... 1-33 

Section 2  Turntable 

Figure 2-1  Turntable and Chassis Installations (4×2) ......................................................... 2-1 

Figure 2-2  Swing Bearing and Rotation Box Assembly with Fittings .................................. 2-3 

Figure 2-3  Swing Bearing and Rotation Box Assembly ...................................................... 2-4 

Figure 2-4  Rotary Coupling Assembly with Fittings (4×2) ................................................... 2-6 

Figure 2-5  Turntable & Chassis Installations (4×4) ............................................................. 2-7 

Figure 2-6  Rotary Coupling Assembly with Fittings (4×4) ................................................... 2-9 

Figure 2-7  Engine System Installation (KUBOTA 4×2) ..................................................... 2-10 

Figure 2-8  Engine System Assembly (KUBOTA 4×2) ....................................................... 2-11 

Figure 2-9  Engine System Installation (PERKINS 4×2) .................................................... 2-16 

Figure 2-10  Engine System Assembly (PERKINS 4×2).................................................... 2-17 

Figure 2-11  Piston Pump Assembly with Fittings (4×2) .................................................... 2-22 

Figure 2-12  Gear Pump Assembly with Fittings ................................................................ 2-23 

Figure 2-13  Pressure Filter Assembly with Fittings (Kubota) ............................................ 2-24 



Table of Contents Parts Manual 
 

 

Dingli Machinery 
 

  

 

ii 

Figure 2-14  Relay Assembly with Bracket (Kubota) .......................................................... 2-25 

Figure 2-15  Fuel Filter Assembly with Bracket (Kubota) ................................................... 2-26 

Figure 2-16  Throttle Actuator Assembly with Bracket (Kubota) ........................................ 2-27 

Figure 2-17  Bracket, connecting water tank (PERKINS) .................................................. 2-28 

Figure 2-18  Precisio Filter AssemblŷPERKINS̃ ......................................................... 2-29 

Figure 2-19  Relay Assembly with Bracket (PERKINS) ..................................................... 2-30 

Figure 2-20  Pump Laying Assembly with Bracket (PERKINS) ......................................... 2-31 

Figure 2-21  Cursory Filter Assembly with Bracket (PERKINS)......................................... 2-32 

Figure 2-22  Throttle Actuator Assembly with Bracket (PERKINS) .................................... 2-33 

Figure 2-23  Abruption Machine Assembly with Bracket (PERKINS) ................................ 2-34 

Figure 2-24  Engine System Installation (KUBOTA4×4) .................................................... 2-35 

Figure 2-25  Engine System Assembly (KUBOTA 4×4) ..................................................... 2-36 

Figure 2-26  Engine System Installation (PERKINS 4×4) .................................................. 2-41 

Figure 2-27  Engine System Assembly (PERKINS 4×4).................................................... 2-42 

Figure 2-28  Piston Pump Assembly with Fittings (4×4) .................................................... 2-47 

Figure 2-29  Function & Synchronize Valve & Fuel Oil Tank Installations ......................... 2-48 

Figure 2-30  Accumulator System Assembly ..................................................................... 2-51 

Figure 2-31  Fuel Oil Tank Assembly ................................................................................. 2-52 

Figure 2-32  Function Valve Assembly with Fittings ........................................................... 2-54 

Figure 2-33  Function Valve Assembly (with Hydraulic Generator) ................................... 2-56 

Figure 2-34  Function Valve Assembly (without Hydraulic Generator) .............................. 2-58 

Figure 2-35  Synchronize Valve Assembly with Fittings..................................................... 2-60 

Figure 2-36  Synchronize Valve Assembly ......................................................................... 2-61 

Figure 2-37  Radiator Assembly with Fittings ..................................................................... 2-62 

Figure 2-38  The Ground Control Box Assembly ............................................................... 2-63 

Figure 2-39  Controller Assembly with Bracket .................................................................. 2-65 

Figure 2-40  Safety Relay Assembly with Bracket ............................................................. 2-66 

Figure 2-41  Counterweight and Engine Hoods Installation .............................................. 2-67 

Figure 2-42  Hydraulic Oil Tank Assembly (with Lock Air Cleaner) .................................... 2-69 

Figure 2-43  Hydraulic Oil Tank Assembly (without Lock Air Cleaner) ............................... 2-71 

Figure 2-44  Return Oil Filter Assembly with Fittings ......................................................... 2-74 

Figure 2-45  Emergency Pump Assembly with Fittings ..................................................... 2-75 

Figure 2-46  Engine Lower Hood Assembly ....................................................................... 2-76 

Figure 2-47  Gemel Assembly ............................................................................................ 2-77 

Figure 2-48  Engine Upper Hood Assembly ....................................................................... 2-78 

Figure 2-49  Fuel Oil Tank Hood Installation ...................................................................... 2-80 

Figure 2-50  Fuel Oil Tank Hood Assembly ........................................................................ 2-82 



Parts Manual Table of Contents 
 

 

Dingli Machinery 
 

  

 

iii 

Section 3  Boom 

Figure 3-1  Boom and Turntable Installation ........................................................................ 3-1 

Figure 3-2  Hydraulic Generator Assembly .......................................................................... 3-3 

Figure 3-3  Boom Assembly ................................................................................................. 3-4 

Figure 3-4  Telescopic Boom Installation ............................................................................. 3-7 

Figure 3-5  Telescopic Boom Assembly ............................................................................. 3-10 

Figure 3-6  Telescope Cylinder Assembly with Bracket ..................................................... 3-12 

Figure 3-7  Jib Installation .................................................................................................. 3-13 

Figure 3-8  Jib Assembly .................................................................................................... 3-15 

Figure 3-9  Rotate Oil Cylinder Assembly with Fittings ...................................................... 3-17 

Section 4  Platform 

Figure 4-1  Platform Assembly Installation ........................................................................... 4-1 

Figure 4-2  Platform Assembly ............................................................................................. 4-4 

Figure 4-3  Platform Control Box Assembly ......................................................................... 4-7 

Figure 4-4  Transition Valve Assembly with Fittings ........................................................... 4-10 

Section 5  Cylinder 

Figure 5-1  Master Cylinder Assembly ................................................................................. 5-1 

Figure 5-2  Control Balance Valve Assembly ....................................................................... 5-4 

Figure 5-3  Slave Cylinder Assembly ................................................................................... 5-5 

Figure 5-4  Control Balance Valve Assembly ....................................................................... 5-7 

Figure 5-5  Lift Cylinder Assembly ........................................................................................ 5-8 

Figure 5-6  Control Balance Valve Assembly ..................................................................... 5-10 

Figure 5-7  Telescope Cylinder Assembly .......................................................................... 5-11 

Figure 5-8  Control Balance Valve Assembly ..................................................................... 5-13 

Figure 5-9  Level Cylinder Assembly .................................................................................. 5-14 

Figure 5-10  Control Balance Valve Assembly ................................................................... 5-16 

Figure 5-11  Jib Cylinder Assembly (Before 2016.4.8)....................................................... 5-17 

Figure 5-12  Control Balance Valve Assembly (Before 2016.4.8)...................................... 5-19 

Figure 5-13  Jib Cylinder Assembly (After 2016.4.8) ......................................................... 5-20 

Figure 5-14  Left Axle Lockout Cylinder Assembly (4×4) ................................................... 5-22 

Figure 5-15  Right Axle Lockout Cylinder Assembly (4×4) ................................................ 5-24 

Figure 5-16  Steer Cylinder Assembly ................................................................................ 5-26 

 

 

 

 





Parts Manual Foreword 
 

 

Dingli Machinery 
 

  

 

1 

Foreword 

We are very appreciated for your interesting with Dingli machine and choosing it for your 

application. Our priority above all is you can use the machine safely for your application and you 

can benefit from the Dingli machine mostly. For these reason we hope you can: 

1̈ Comply with employer, job site and local governmental rules. 

2̈ The manual provides very important information about the machine. It is essential to the 

owner or the operator who use the machine. So we strongly recommend that you should 

read the manual thoroughly before attempting to do anything with the machine, so as to 

understand and follow the instruction or other information in the manual, especially the safety 

information. 

3̈ Dingli cannot anticipate every possible circumstance that might involve a potential hazard. 

The warnings in this publication and on the product are, therefore, not all inclusive. If a tool, 

procedure, work method or operating technique that is not specifically recommended by 

Dingli is used, you must satisfy yourself that it is safe for you and for others. You should also 

ensure that the product will not be damaged or be made unsafe by the operation, lubrication, 

maintenance or repair procedure that you choose. 

4̈ The information, specifications, and illustrations in this publication are on the basis of 

information that was available at the time that the publication was written. Due to the 

continuous improvements, Dingli reserve the rights to make the specifications changes 

without prior notification. Please contact with Dingli dealers or Dingli distributors to obtain the 

complete and most current information. 

5̈ Any one who read the manual or used the machine, is encouraged to notify Dingli Machinery 

Co, Ltd of any errors or send in suggestions for improvement. All communications will be 

carefully considered for future printings of this and other manuals, certainly if you have any 

question about the machine, please contact with our team by dialing technical support phone, 

sending email, or any methods you want, etc. Our contact information as bellow: 

If you are in China Mainland, Please contact with:  

Zhejiang Dingli Machinery Co.,Ltd. Domestic Office: 

Phone:   +86 572 8681685    

Fax:      +86 572 8681687 

Email:    sales@cndingli.com 

 

If you are out of the China Mainland, Please contact with: 

Zhejiang Dingli Machinery Co.,Ltd. International Office:  

Phone:    +86 572 8681688   

Fax:      +86 572 8681690 

Email:     export@cndingli.com





Parts Manual Section1-Chassis  
 

 

Dingli Machinery 
 

  

 

1-1 

 
 

Chassis 
 
 
 

Figure 1-1  Axle and Steering Installation (BA14J-AWD 4×2) 

 

36

35

34

33

32

31

30

29

28

27

26

25 24 23 22 21 20

19

18

17

16

15

14

13

12

11

10

9

8

7

6

5

4

3

2

1

 

 

Section 
1 



Section1-Chassis Parts Manual 
 

 

Dingli Machinery 
 

  

 

1-2 

Figure 1-1  Axle and Steering Installation (BA14J-AWD 4×2) 

Item Part Number Description Qty. Remark 

1 M8×20_GB5783 Bolt M8×20 17  

2 D8_GB93 Washer, Spring Lock D8 21  

3 D8_GB97.1 Flat Washer D8 21  

4 GTBZ16A-110012 Plate, Rear Cover 2  

5 5488519 Nut, Reed 12  

6 GTBZ16A-510200 Drive Valve Assembly with Fittings 1  

7 1803-0114 
Tire and Wheel Assembly (Right 
Side) 

1  

8 GTBZ16A-510300 
Brake and Motor Variable Valve 
Assembly with Fittings 

1  

9 GTBZ16A-111000 Frame 1  

10 5/8-18UNF-2B Nut  18  

11 D16_GB93 Washer, Spring Lock D16 30  

12 D16_GB97.1 Flat Washer D16 12  

13 7/16-14UNC×40 Bolt 7/16-14UNC×40 4  

14 D12_GB93 Washer, Spring Lock D12 8  

15 D12_GB97.1 Flat Washer D12 8  

16 GTBZ16A-510100 Drive Motor Assembly with Fitting 2  

17 1806-0112 Drive Hub Assembly (7HP) 2  

18 1803-0113 
Tire and Wheel Assembly (Left 
Side) 

1  

19 5/8-11UNC×40 Bolt 5/8-11UNC×40 12  

20 GTBZ16A-110011 Plate, Cover 2  

21 D6_GB97.1 Flat Washer D6 8  

22 D6_GB93 Washer, Spring Lock D6 8  

23 M6×25_GB5783 Bolt M6×25 8  

24 GTBZ16A-510010 Return Oil Block with Fitting 1  

25 M8×70_GB5783 Bolt M8×70 4  

26 8831-5008 Thrust Washer ū100×ū50.3×8 2  

27 GTBZ16A-121000 
Front Axle and Steering Device 
Assembly 

1  



Parts Manual Section1-Chassis  
 

 

Dingli Machinery 
 

  

 

1-3 

Figure 1-1  Axle and Steering Installation (BA14J-AWD 4×2) 

Item Part Number Description Qty. Remark 

28 GTBZ16A-110200 Bracket, Stop 1  

29 895-50378 Pin, Pivot ū50×390 1  

30 890-10095 Pin, Lock ū10×95 1  

31 D10_GB97.1 Flat Washer D10 1  

32 M10×30_GB5783 Bolt M10×30 1  

33 D10_GB93 Washer, Spring Lock 10 1  

34 GTBZ16A-110100 Bracket, Stop 1  

35 M12×50_GB5783 Bolt M12×50 4  

36 M8_GB6170 Nut M8 4  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Section1-Chassis Parts Manual 
 

 

Dingli Machinery 
 

  

 

1-4 

Figure 1-2  Axle and Steering Installation (BA16J-AWD 4×2) 

40

38

6

5

1

2

3

4

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22232425262728

29

30

31

32

33

34

35

36

37

39

 
 

 

 

 

 

 



Parts Manual Section1-Chassis  
 

 

Dingli Machinery 
 

  

 

1-5 

Figure 1-2  Axle and Steering Installation (BA16J-AWD 4×2) 

Item Part Number Description Qty. Remark 

1 M8×20_GB5783 Bolt M8×20 17  

2 D8_GB93 Washer, Spring Lock D8 21  

3 D8_GB97.1 Flat Washer D8 21  

4 GTBZ16A-110012 Plate, Rear Cover 2  

5 M12×70_GB5783 Bolt M12×70 8  

6 GTBZ18A-110200 Counterweight 1  

7 5488519 Nut, Reed 12  

8 GTBZ16A-510200 Drive Valve Assembly with Fitting 1  

9 1803-0114 
Tire and Wheel Assembly (Right 
Side) 

1  

10 GTBZ16A-510300 
Brake and Motor Variable Valve 
Assembly with Fitting 

1  

11 GTBZ16A-111000 Frame 1  

12 5/8-18UNF-2B Nut  18  

13 D16_GB93 Washer, Spring Lock D16 30  

14 D16_GB97.1 Flat Washer D16 12  

15 7/16-14UNC×40 Bolt 7/16-14UNC×40 4  

16 D12_GB93 Washer, Spring Lock D12 16  

17 D12_GB97.1 Flat Washer D12 16  

18 GTBZ16A-510100 Drive Motor Assembly with Fitting 2  

19 1806-0112 Drive Hub Assembly (7HP) 2  

20 1803-0113 
Tire and Wheel Assembly (Left 
Side) 

1  

21 5/8-11UNC×40 Bolt 5/8-11UNC×40 12  

22 GTBZ16A-110011 Plate, Cover 2  

23 D6_GB97.1 Flat Washer D6 8  

24 D6_GB93 Washer, Spring Lock D6 8  

25 M6×25_GB5783 Bolt M6×25 8  

26 GTBZ16A-510010 Return Oil Block with Fitting 1  

27 M8×70_GB5783 Bolt M8×70 4  



Section1-Chassis Parts Manual 
 

 

Dingli Machinery 
 

  

 

1-6 

Figure 1-2  Axle and Steering Installation (BA16J-AWD 4×2) 

Item Part Number Description Qty. Remark 

28 8831-5008 Thrust Washer ū100×ū50.3×8 2  

29 GTBZ16A-121000 
Front Axle and Steering Device 
Assembly 

1  

30 GTBZ16A-110200 Bracket, Stop 1  

31 895-50378 Pin, Pivot ū50×390 1  

32 890-10095 Pin, Lock ū10×95 1  

33 D10_GB97.1 Flat Washer D10 1  

34 M10×30_GB5783 Bolt M10×30 1  

35 D10_GB93 Washer, Spring Lock 10 1  

36 GTBZ16A-110100 Bracket, Stop 1  

37 GTBZ18S-110100 Counterweight 1  

38 M12×50_GB5783 Bolt M12×50 4  

39 M8_GB6170 Nut M8 4  

40 GTBZ18A-110100 Counterweight 1  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Parts Manual Section1-Chassis  
 

 

Dingli Machinery 
 

  

 

1-7 

Figure 1-3  Front Axle and Steering Device Assembly (4×2) 
 

 

 

 

 

2
1

2
0

1
9

1
8

6
7

1
2

1
4

2
2

2
7

2
8

5
4

2
1

3

2
6

2
3

2
4

2
5

1
7

1
6

1
5

8

1
1

1
0

9

1
3

 
   

 

 



Section1-Chassis Parts Manual 
 

 

Dingli Machinery 
 

  

 

1-8 

Figure 1-3  Front Axle and Steering Device Assembly (4×2) 

Item Part Number Description Qty. Remark 

1 M16×45_GB5783 Bolt M16×45 18  

2 D16_GB93 Washer, Spring Lock D16 18  

3 1803-0113 
Tire and Wheel Assembly (Left 
Side) 

1  

4 GTBZ16A-151100 Left Hub Assembly  1  

5 8812-242825 Bearing, Composite 4  

6 8811-506030 Bearing, Composite 4  

7 8831-5008 Bearing, Thrust 4  

8 890-10095 Pin, Lock 4  

9 M10×30_GB5783 Bolt M10×30 4  

10 D10_GB93 Washer, Spring Lock D10 4  

11 D10_GB97.1 Flat Washer D10 4  

12 895-50083 Pin, Pivot 4  

13 8813-506060 Bearing, Composite 2  

14 M6×20_GB5783 Bolt M6×20 2  

15 D6_GB93 Washer, Spring Lock D6 2  

16 D6_GB97.1 Flat Washer D6 2  

17 890-06045 Pin, Lock 2  

18 GTBZ16A-121100 Front Axle 1  

19 GTBZ16A-151200 Right Hub Assembly 1  

20 1803-0114 
Tire and Wheel Assembly (Right 
Side) 

1  

21 GTBZ16A-539000 Steer Cylinder Assembly 2  

22 895-25060 Pin, Pivot 2  

23 M6×20_GB5783 Bolt M6×20 4  

24 D6_GB93 Washer, Spring Lock D6 4  

25 D6_GB97.1 Flat Washer D6 4  

26 890-06045 Pin, Lock 4  

27 895-24055 Pin, Pivot 4  

28 GTBZ16A-151300 Tie-Rod 1  



Parts Manual Section1-Chassis  
 

 

Dingli Machinery 
 

  

 

1-9 

Figure 1-4  Left Hub Assembly (4×2) 

14

13

12

10
9

7
6

5

11

8

4
3

2
1

 

Figure 1-4  Left Hub Assembly (4×2) 

Item Part Number Description Qty. Remark 

1 M6×25_GB5783 Bolt M6×25 8  

2 D6_GB93 Washer, Spring Lock D6 8  

3 D6_GB97.1 Flat Washer D6 8  

4 GTBZ16A-151140 Dust Cap 1  

5 M36B_GB6178 Nut M36 1  

6 GTBZ16A-151130 Ring, Check 1  

7 ZC33109 Bearing 33109 1  

8 GTBZ16A-151120 Housing 1  

9 ZC33112 Bearing 33112 1  

10 B75×100×10 Seals ,Shaft B75×100×10 1  

11 D6×60_GB91 Pin, Cotter 6×60 1  

12 D160×168-5-18 Seal, Rubber VD160S 1  

13 GTBZ16A-151110 Spindle Weldment (Left Side) 1  

14 8812-242825 Bearing, Composite 2  



Section1-Chassis Parts Manual 
 

 

Dingli Machinery 
 

  

 

1-10 

Figure 1-5  Right Hub Assembly (4×2) 

14

13

12
11

10

9
8

7

6

5

4

3

2

1

 
 

 

 

 

 

 

 

 

 

 

 
 


































































































































































































































































































































